


3

T
A

B
L

E
 O

F
 C

O
N

T
E

N
T

S

NOTE: If any parts are missing or damaged, or if you have any

questions, please call our toll-free helpline at 1-888-670-6682. 

SAVE THESE INSTRUCTIONS
This manual contains important safety and
operating instructions. Read all instructions and
follow them when using this product.  

TABLE OF CONTENTS
Specifications
Safety guidelines
Assembly
Operation
Exploded view
Parts list
Warranty

4
5
7
15
22
23
24

 



5

S
A

F
E

T
Y

 G
U

ID
E

L
IN

E
S

4
S

P
E

C
IF

IC
A

T
IO

N
S

 

Material

Maximum height

Maximum load

Weight

Steel tube construction

23 1/4" (59 cm) from ground to stand top

132 lb (60 kg)

31 lb 11 oz (14.4 kg)

SPECIFICATIONS SAFETY GUIDELINES
This manual contains information that relates to PROTECTING PERSONAL SAFETY and
PREVENTING EQUIPMENT PROBLEMS. It is very important to read this manual carefully
and understand it thoroughly before using the product. The symbols listed below are
used to indicate this information.

WARNING!

• Read and understand all instructions. Failure to follow all
  instructions may result in serious personal injury.

DANGER!
Potential hazard that will result in serious injury or loss of life.

WARNING!
Potential hazard that could result in serious injury or loss of life.

CAUTION!
Potential hazard that may result in moderate injury or damage to equipment.

Note: The word “Note” is used to inform the reader of something the operator needs to
know about the tool.

SAFETY RECOMMENDATIONS

These precautions are intended for the personal safety of the operator and others
working with the operator. Failure to follow these instructions may result in a permanent
loss of vision, serious personal or even fatal injury, property damage and/or tool damage.
Please take time to read and understand these instructions.
Safety is a combination of common sense, staying alert and knowing how your table saw
works.

SAFETY RULES FOR THE STAND
• Fully assemble and tighten all the fasteners required for this stand. Also remember to
  occasionally check the stand and make sure all fasteners are still tight. A loose stand is
  unstable and may shift in use and cause serious injury.

• Turn tool switch off and disconnect power before mounting it to the stand. Unintended
  startup during assembly can cause injury.

• Assemble only according to these instructions. Improper assembly can create hazards.

• Wear ANSI-approved safety goggles and heavy-duty work gloves during assembly.

• Keep assembly area clean and well lit. 

• Keep bystanders out of the area during assembly.

• Do not assemble when tired or when under the infuence of drugs or medication.

• Follow all warnings and instructions in the manual.

model no. 057-1655-2  |  contact us 1-888-670-6682

 



7

A
S

S
E

M
B

L
Y

6
S

A
F

E
T

Y
 G

U
ID

E
L

IN
E

S

• Ensure the weight of the tool is centred and mounted correctly before operating.

• Before operating the tool, make sure the entire unit is placed on a solid, flat, level
  surface. Serious injury could occur if tool is unstable and tips.

• Ensure that all power tools and electrical cords are properly grounded and in working
  order.

• Never stand on tool or its stand or use as ladder or scaffolding. Serious injury could
  occur if the stand is tipped or the cutting tool is accidentally contacted. Do not store
  materials on or near the stand such that it is necessary to stand on the tool or its stand
  to reach them.

• DO NOT exceed maximum weight capacity of the stand.

• This product is not a toy. Do not allow children to play with or near this item.

• Maintain product labels and nameplates. These carry important safety information.

• Use only identical replacement parts. Any others may create a hazard.

PACKAGE CONTENTS

No. Description Qty Illustration

Stand assembly

Stand support 

Handle assembly

Support A

Support B

Levelling footing assembly and locking
knob

Hex bolt M8 x 60, flat washer 8, shock
absorption pad and locking knob

Flat round head screws M6 x45 and
locking nuts M6 

1

2

3

4

5

6

7

8

1

1

1

2

2

1

1

2

 

model no. 057-1655-2  |  contact us 1-888-670-6682



9model no. 057-1655-2  |  contact us 1-888-670-6682

A
S

S
E

M
B

L
Y

8
A

S
S

E
M

B
L

Y

No. Description Qty Illustration

Roller wheels, roller sleeves, big flat
washer 8, big flat washer 10 and
locking nuts M8

Flat round head screws M8 x 45 and
locking nuts M8 (used for handle
assembly)

Flat round head screws M8 x 45 and
hex nuts M8 (used for support A)

Flat round head screws M8 x 45 (used
for support B)

Flat round head screws M6 x 45, big flat
washer 6 and locking nuts M6 (attach
Dewalt/Bosch table saw to stand)

Flat round head screws M8 x 75, flat
washers 8 and locking nuts M8 (attach
055-6766-2 MAXIMUM™ 10" (25.4 cm)
Compact Table Saw to stand)

4 mm, 5 mm hex key

9

10

11

12

13

14

15

2

2

4

4

4

4

2

 

Fig. 1

ASSEMBLE THE LEG STAND (Fig. 1-4)

Group the leg stand parts by type and size. Refer to the package contents.

ATTACH STAND SUPPORT (Fig. 1)

• Place the stand assembly (1) on a flat surface.
• Attach the tubes of the stand support (2) with the corresponding tubes of the stand
  assembly (1) and align the holes.
• Insert the flat round head screw M8 x 75 (3) on the levelling foot (4) assembly into the
  hole (with a hex nut M8 welded on it) and tighten the screw (3) with 5 mm hex key
  (supplied).
• Secure the locking knob (5) by turning it clockwise.
• Secure the shock absorption pad (6) with a hex bolt M8 x 60 (7) and a flat washer 8 (8)
  on the other hole with adjustable wrench (not supplied).
• Tighten the locking knob (9) clockwise.
• Insert the flat round head screws M6 x 45 (10) on other two holes, then tighten two
  locking nuts M6 (11) and flat round head screws M6 x 45 (10).

9

10

11

8

6

7

2

4

3

5

10

11

1

model no. 057-1655-2  |  contact us 1-888-670-6682



11

A
S

S
E

M
B

L
Y

10
A

S
S

E
M

B
L

Y

Fig. 4 shows the complete open leg stand assembly.
Fig. 2

Fig. 3

Fig. 4

ATTACH HANDLE ASSEMBLY (Fig. 2)

• Attach the tubes of the handle assembly (1) with the corresponding tubes of the stand
  assembly (2) and align the holes.
• Insert a flat round head screw M8 x 45 (3) through the hole and tighten with a locking
  nut M8 (4).
• Repeat the second procedure on other hole.

ATTACH ROLLER WHEELS (Fig. 3)

• Slide a big flat washer M10 (1), roller sleeve (2), roller wheel (3), a big flat washer M8 (4)
  and a locking nut M8 (5) on the axle (6) through the hole in the centre of the roller
  wheel (2).
• Secure in place using the adjustable wrench (not supplied).
• Repeat with the second roller wheel (2).

1

2

4

2

3

4

1

6

1

2

3

4

5

model no. 057-1655-2  |  contact us 1-888-670-6682



13

A
S

S
E

M
B

L
Y

12
A

S
S

E
M

B
L

Y

Fig. 6

ASSEMBLE THE SUPPORT A OR B (FIG. 5-7)

This leg stand includes two support A and B to apply to four table saws (Support A:
Dewalt DW7480/DW745; Support B: Bosch GTS1031 and MAXIMUM™ 10" (25.4 cm)
Compact Table Saw 055-6766-2 ). You can select support A or B according to your
table saw.

Make sure that do not assemble the support A and B at the same time. 

TO ASSEMBLE THE SUPPORT A (FIG. 5)

• Align the holes on the support A (1) with two sides of the tubes of the frame (2).
• Horizontally insert a flat round head screw M8 x 45 (3) through the hole and tighten
  with a hex nut M8 (4) with 5 mm hex key (supplied).
• Repeat with other three holes.

TO ASSEMBLE THE SUPPORT B (FIG. 6 & 7)

Make sure that the four fixing holes on the frame tube for MAXIMUM™ 10" (25.4 cm)
Compact Table Saw 055-6766-2 are different from Bosch GTS1031 table saw.

• Align the holes on the support B (1) (the second (2) and last (3) holes) with top surface
  of the tubes of the frame (4).
• Vertically insert a flat round head screw M8 x 45 (5) through the hole and tighten it
  with 5 mm hex key (supplied).
• Repeat with other three holes.

Four holes a: MAXIMUM™ 10" (25.4 cm) Compact Table Saw 055-6766-2
Four holes b: Bosch GTS1031 table saw 

Fig. 5

4

2

2

1

3

5

1

2

3

4

model no. 057-1655-2  |  contact us 1-888-670-6682



15

O
P

E
R

A
T

IO
N

14
A

S
S

E
M

B
L

Y

Fig. 8

Fig. 7

TO CLOSE THE LEG STAND (Fig. 8-9)

Make sure that remove the workpiece and store the accessories such as rip fence, blade
guard. etc. when the table saw attached to the leg stand.

• At the same time, grasp the handle (1), step on the release lever (2), and lift up on the
  handle away from the body .

• Continue push the leg stand to rotate it down until release lever (2) clicks and locks
  into place.

a b b a4
1

Press
with foot 

1

Fig. 9

1

2

2

2

model no. 057-1655-2  |  contact us 1-888-670-6682



Fig. 12

TO MOVE THE LEG STAND (FIG. 10-11)

• Begin with the leg stand in the locked upright position.
• Grasp the handle (1) firmly, place one foot against axle bar (2) for leverage, and pull
  handle back towards you so the leg stand is balanced on the roller wheels.

• Pull the leg stand to the desired location then either open the stand or store the leg
  stand in a dry enviroment.

Fig. 10

Fig. 11

1716

O
P

E
R

A
T

IO
N

O
P

E
R

A
T

IO
N

TO OPEN THE LEG STAND (Fig. 12-13)

• Place the stand upright on floor in front of you, step on the release lever (1) and pull the
  handle (2) toward you at the same time.
• Once the leg stand is released from the release lever, ease the stand toward the floor by
  pushing the handle toward the floor.

• With your hands on the handle, push the leg stand towards the ground until the release
  lever (1) closes over the centre brace (3), locking the leg stand in an open position.

Press
with foot 

1

Place
one foot

1 2

1

2

2

1

Fig. 13

2

3

1

2

2

model no. 057-1655-2  |  contact us 1-888-670-6682



Fig. 15

Fig. 16

TO ATTACH THE TABLE SAW TO LEG STAND (FIG. 14-18)

Make sure that the motor is placed in the handle side when attaching the table saw to
the leg stand to allow for opening or closing the leg stand easily.

• Place the stand on a level surface and level the stand to the floor.

TO MOUNT THE MAXIMUM™ 10" (25.4 cm) COMPACT TABLE SAW 055-6766-2 (Fig. 14-15)

• Place table saw on the leg stand aligning holes in the U frame tube of the table saw
  and with holes on the leg stand.
• Insert flat round head screws M8 x 75 (1) (supplied) along with flat washers 8 (2)
  (supplied) into the aligned holes.
• Tighten all four locking nuts M8 (3) (supplied) and flat round head screws M8 x 75 (1)
  with 5 mm hex key (supplied) and adjustable wrench (not supplied).

Fig. 14

1918

O
P

E
R

A
T

IO
N

O
P

E
R

A
T

IO
N

TO MOUNT THE BOSCH GTS1031 OR DEWALT DW7480/DW745 TABLE SAW (FIG. 16-17)

• Place table saw on the leg stand aligning holes in the base of the table saw with holes
  on the leg stand.
• Insert flat round head screws M6 x 45 (supplied) along with big flat washers 6
  (supplied) into the aligned holes.
• Tighten all four locking nuts M6 (supplied) and flat round head screws M6 x 45 with
  4 mm hex key (supplied) and adjustable wrench (not supplied).

a: Mounting holes for MAXIMUM™ 10" (25.4 cm) Compact Table Saw 055-6766-2 

b: Mounting holes for Bosch GTS1031 table saw

1

2

3

a

b

b

b

b

a

Support B

Support B

a a

model no. 057-1655-2  |  contact us 1-888-670-6682



Make sure that the leg stand is securely locked in an open position and that the shock
absorption (3) and level foot stabilizes the table saw before operation.

TO SECURE/LEVEL THE TABLE SAW (Fig. 18)

With the leg stand open and the table saw resting on a flat, level surface, the table saw
should not move or rock from side to side.
If the table saw rocks from side to side, the levelling foot (1) needs adjusting until the leg
stand is balanced.
• Loosen the locking knob (2) counter-clockwise.
• Lift the table saw slightly so that you may turn the flat round head screw M8 x 75 on the
  levelling foot (1) with 5 mm hex key (supplied) until the stand no longer rocks.
• Turning clockwise will lower the foot.
• Turning counter-clockwise will raise the foot.

Fig. 17

Fig. 18

2120

O
P

E
R

A
T

IO
N

O
P

E
R

A
T

IO
N

c: Mounting holes for Dewalt DW7480/DW745 table saw

Lower Raise

c

Support A

c

c c

2

3
1

model no. 057-1655-2  |  contact us 1-888-670-6682



No.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

Qty

1

1

19

1

4

4

3

3

6

1

6

1

1

1

3

1

9

1

1

1

2

Description

Hex bolt M8 x 85

Septa A

Locking nut M8

Leg stand assembly C

Septa B

Hex bolt M8 x 90

Septa C

Hex bolt M8 x 95

Stopper B

Frame body

Hexagon screw M8 x 45

Handle

Release lever A

Sleeve

Hex bolt M8 x 60

Release lever B

Flat washer 8

Torsion

Hex bolt M8 x 55

Leg stand assembly B

Big flat washer 10

No.

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

Qty

2

2

7

1

2

1

5

3

1

3

2

1

4

6

6

2

2

1

1

4

Description

Roller wheel

Sleeve

Big flat washer 8

Leg stand assembly  A

Locking knob

Levelling foot 

Hexagon screw M8 x 75 

Absorption pad

Stand support

Hex nut M8

Hexagon screw M8 x 60

Thin hex nut M8

Stopper A

Locking nut M6

Hexagon screw M6 x45

Support A

Support B

4 mm hex key

5 mm hex key

Big flat washer 6

PARTS LIST

2322

P
A

R
T

S
 L

IS
T

E
X

P
L

O
D

E
D

 V
IE

W

1

33

32

24

29

31

17

2 3 4 5 6 7 8 9 10 8 11 7 9 3 8 5 6 12

13

14

15

16

17

15

19

18

41 24

9

20

2122

3435336281137383940

6232422527172829 35 36151730 26

model no. 057-1655-2  |  contact us 1-888-670-6682



2524

W
A

R
R

A
N

T
Y

W
A

R
R

A
N

T
Y

model no. 057-1655-2  |  contact us 1-888-670-6682

5-Year Limited Warranty

This MAXIMUM product is guaranteed for a period of 5
years from the date of original retail purchase against
defects in workmanship and materials only and is
subject to the following components:

a) Component A: The carrying case is guaranteed for a
     period of 1-year from the date of original retail
     purchase against defects in workmanship and materials.
b) Component B: Accessories, including drill bits and
     saw blades, do not carry a warranty. 

Subject to the conditions and limitations described
below, this product, if returned to us with proof of
purchase within the stated warranty period and if
covered under this warranty, will be repaired or replaced
(with the same model, or one of equal value or specification), at
the sole discretion of the Maximum Canada authorised repair centre
(“Service Provider”). We will bear the cost of any repair or replacement and any costs of
labour relating thereto.

These warranties are subject to the following conditions and limitations:*

a)  a bill of sale verifying the purchase and purchase date must be provided;

b)  defects in workmanship and material to be assessed and determined by the Service
      Provider;

c)  this warranty will not apply to any product or part thereof which is worn or broken or
      which has become inoperative due to abuse, misuse, accidental damage, neglect or
      lack of proper installation, operation or maintenance (as outlined in the applicable
      owner’s manual or operating instructions);

d)  this warranty does not apply to normal wear and tear or to expendable parts or
      accessories (including drill bits and saw blades) that may be supplied with the
      product that by their nature have a limited life span and are expected to become
      inoperative or unusable after a reasonable period of use;

e)  this warranty will not apply to routine maintenance and consumable items such as,
      but not limited to, fuel, lubricants, vacuum bags, blades, belts, sandpaper, bits, fluids,
      rubber o-rings, tune-ups or adjustments;

f)  this warranty excludes the following components that may accompany your product:

      (1) The carrying case, which is only for a period of 1-year from the date of original
           retail purchase against defects in workmanship and materials.

      (2) Accessories, including drill bits and saw blades, which do not carry a warranty of
           any kind.

g)  this warranty will not apply where damage is caused by repairs made or attempted
      by others (i.e. persons not authorized by the manufacturer), and any such
      unauthorized repairs or attempted repairs shall void this warranty in its entirety;

h)  this warranty will not apply to any parts other than original parts, except to the
      extent that the retailer or manufacturer or persons authorized by either of them have

      repaired or replaced them;

i)   this warranty will not apply to any product that was sold to the original purchaser as
      a reconditioned or refurbished product (unless otherwise specified in writing);

j)   this warranty will not apply to any product or part thereof if any part from another
      manufacturer is installed therein or any repairs or alterations have been made or
      attempted by unauthorized persons;

k)  this warranty will not apply to normal deterioration of the exterior finish, such as, but
      not limited to, scratches, dents, paint chips, or to any corrosion or discolouring by
      heat, abrasive and chemical cleaners; and

l)   this warranty will not apply to component parts sold by and identified as the product
      of another company, which shall be covered under that product manufacturer’s
      warranty, if any; 

m) any products replaced by the retailer in attempt to fulfill warranty obligations is
      subject to the original product warranty conditions and related time period as
      initiated by the original date of purchase; if product is purchased in Quebec, the
      warranty term will be extended for a period equal to the time during which the
      Quebec retailer possesses the product in attempt to fulfill warranty obligations;
      replaced product will not default to new product warranty conditions; and

n)  The retailer and manufacturer’s sole obligation and the purchaser’s sole remedy under
      this warranty shall be as set out herein. The warranties contained herein are not
      transferable and are given only to the purchaser. FURTHER, THE WARRANTIES SET
      OUT HEREIN ARE IN LIEU OF ALL OTHER WARRANTIES OR CONDITIONS, WHETHER
      EXPRESS, IMPLIED OR STATUTORY (INCLUDING SUCH AS ARISE UNDER THE SALE
      OF GOODS ACT OR THE INTERNATIONAL SALE OF GOODS ACT), ARISING OUT OF
      A COURSE OF DEALING OR USAGE OF TRADE OR OTHERWISE, INCLUDING,
      SUBJECT TO APPLICABLE LAW, ANY IMPLIED WARRANTIES OR CONDITIONS OF
      MERCHANTABILITY, MERCHANTABLE QUALITY, FITNESS OR ADEQUACY FOR A
      PARTICULAR PURPOSE OR USE, AND ALL OTHER SUCH WARRANTIES ARE
      EXPRESSLY DISCLAIMED BY THE RETAILER AND MANUFACTURER.

Additional Limitations

This warranty applies only to the original purchaser and may not be transferred.

This warranty applies for a period of 5 years from the date of original retail purchase, as
indicated on the bill of sale.

Neither the retailer, Maximum Canada, nor the manufacturer shall be liable for any other
expense, loss or damage, including, without limitation, any indirect, incidental,
consequential or exemplary damages arising in connection with the sale, use or inability
to use this product.

Under no circumstances shall the retailer, Maximum Canada, or manufacturer be liable to
the purchaser for any claim for (a) indirect, special, punitive, incidental, exemplary, or
consequential damages, (b) compensation for loss of profits, anticipated revenue, savings
or goodwill, or other economic loss of the purchaser, (c) exemplary, aggravated or
punitive damages howsoever incurred, (d) contribution or set-off in respect of any claims
against the purchaser, (e) any damages whatsoever relating to third party products or
services or the purchaser’s materials, or (f) any damages whatsoever relating to

DAYS
JOURS90

DE SATISFACTION
GARANTIE

SATISFACTION
GUARANTEE

YEAR
AN1

DE GARANTIE
SUR RÉPARATIONS

REPAIR
WARRANTY

YEAR
ANS5

DE GARANTIE
LIMITÉE

LIMITED
WARRANTY

ANS DE GARANTIE
LIMITÉE†

YEAR LIMITED 
WARRANTY†



26
W

A
R

R
A

N
T

Y

model no. 057-1655-2  |  contact us 1-888-670-6682

interruption, delays, errors or omissions; in each case under any theory of law or equity,
arising out of or in any way related to this warranty, even if advised of the possibility
thereof. Notwithstanding any provision herein or entitlement of the purchaser at law, in
equity or otherwise, in no event shall the liability of the retailer or manufacturer under
this warranty, whether in contract, tort, product liability or otherwise, exceed, in the
aggregate, the amount paid by the purchaser to the retailer for the product to which this
warranty applies.

*Notice to Consumer

This warranty gives you specific legal rights, and you may have other rights, which may
vary from province to province. The provisions contained in this warranty are not
intended to limit, modify, take away from, disclaim or exclude any statutory warranties
set forth in any applicable provincial or federal legislation.

In addition to the 5-Year Limited Warranty, this MAXIMUM product is covered by our: 

1-Year Repair Warranty

Maximum Canada will maintain this product and replace critical parts which have worn
beyond reasonable use through normal use of such product, any time during the first

year after purchase. 

The following are excluded from this 1-Year Repair Warranty:

a)  Missing or damaged parts or components that are a result of abuse or misuse;

b) Any wear and tear to non-critical parts or accessories that do not affect the core
     function of the product.

90-Day Satisfaction Guarantee

If you are not completely satisfied with the performance of your MAXIMUM product for
any reason, you can return it within 90 days from the date of purchase with proof of
purchase for exchange or a full refund.

Made in China

Imported by MAXIMUM Canada Toronto, Canada M4S 2B8


